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Ht s certlfled that the I mspected the School Bu:ldmg of Shru Baba Mast

Nath Res'identlal School Situated at Asthal Bohar, Rohtak (Harvana) The entire
school bulldlng has been designed in accordance W|th the prowsmns -of the
National Building Code. It is further certified that school building is in good
condition for educational purpose. Furniture, Roof, Floor, Doors & Windows,

Electric work & Play. Ground are also satisfactory condition for Human

habitation.

'The building is constructed with first class material, building is airy fit
and safe for human habitation & earth quack and fire safety equipments are

also installed inside the building.

In my considered opinion the above said building is safe and have sound

conditions as per human habitation.
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e Nampik N Report No PHE 2008674200
Date of Report: 210820
Date of Testing: 20082021
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Rebound Hammer Test as per IS-133 11
1 l(\"l(?" R“f"‘,\‘,‘; 2 (C olumn) _ y _ - ‘ ) o J
Rebound \ slucs on paint Rebound Values after discarding | Ay erage Rebound Corresponding :
scale for 0 Amgle fowest and highest Value Value l Comp. Strength, Kg/em
IR ARS8 0 S0 9 T8 4.‘1(~ 4042 S o s “,;.__ i ' 7 448.0
323238 404 42 38 40,40 !
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2 Location:- Ream No. 20 (Column) - o
Rebuwand Valees oo point Rebound Values after discarding | Average Rebound Corresponding
scale for @ Aagle lowest and highest Value | Value Comp. Stength, Kg/cm®
46K 430038 463843 3036 I 306 4120 =5
$34184° 3834.38.42
3 lrv&.;lfna:-'—_\gl‘r {Column) 1__ I __;h__ __ . o »_k‘ -
Rebwound Valses on point Rebound Values after discarding Average Rebound Corresponding
scale for @' Amole lowest and highest Value Value Comp, Strength, Kg/em®
34.28.534.34.36.3 3434343034 329 296.0
43237 ¢ 3232.30.36 L
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Rebound Hammer Test ac per IS-13311(P-11) i i
4.1 pcnliqn:-_Ru_um No. 21 ]
Rebound Values un point

Rebound Values after discarding

Average Rebound | (-0"'-‘9['0"“'".3 g
scale for 07 Angle lowest and highest Value Value | Comp. Strength, Kg/em |
|
32303044 30,40 3236364034 | M9 | 320.0
33434343 34.34.34 34
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Rebound Values on point | Rebound Values after discarding ] Average Rebound Corresponding 3
scale for 0" Angle lowest and highest Value | Value Comp. Strength, Kg/cm
H.36.04.38.3836 [38xBIH T w5 358.0 \
3434363436 34.36.34.36 i
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6. Location:- Room No. s == e N U B
Rebound Values on point Rebound Values after discarding Average Rebound Corresponding
scale for 0 Angle lowest and highest Value Value Comp. Strength, I\'g/cmL
BMALLI0I8 (4238403836 0 39.1 [ Ta00
Mr. 11,385,402 14.38.34.42
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